
 

 

EAST BAY MUNICIPAL UTILITY 
DISTRICT 

 
REQUEST FOR QUOTATION (RFQ) No. 1512ure   

For 
CAMANCHE RECREATION AREA ULTRAFILTRATION MEMBRANE 

SKIDS 
For complete information regarding this project, see RFQ posted at 

http://www.ebmud.com/business-opportunities or contact the EBMUD representative 
listed below. Thank you for your interest! 

 

 Contact Person: Kelley K. Smith 
 Phone Number:  (510) 287-0355 
 E-mail Address: ksmith@ebmud.com 
 

Please note that prospective bidders are responsible for reviewing 
http://ebmud.com/business, during the RFQ process, for any published addenda regarding 

this RFQ. 

 
RESPONSE DUE 

By 
1:30 p.m. PDT 

On 
May 27, 2015 

At 
EBMUD, Purchasing Division 
[...]
	h. The membrane filters must consist of hollow fibers with an inner diameter of no less than 0.6 mm for allowing concentrations of Suspended Solids in the feed to up to 50 ppm.
	i. Flow during filtration must be inside out to allow effective application of forward flushes and backwashes during cleaning cycles and to prevent non-reversible fouling of the space in between fiber bundles, as happens with out-in systems.
	j. The system must be able to achieve an SDI fouling Index of 1 or less 90% of the time, and no greater than 3 at any time.
	k. The membrane filters must be operated with positive pressure.
	l. Membrane filters shall be mounted to the system in a way they can be easily removed by two people without any lifting tools.
	m. Membrane filters must be manufactured in compliance with ANSI/NSF Standard 61.
	4. Membrane Integrity Testing
	a. The system must be able to perform an automated Direct Membrane Integrity Test (DIT) daily as well as testing triggered by filtrate Turbidity, as required by US EPA Filtration Guidance Manual for Membrane Filtration Systems applied for pathogen rem...
	b. The DIT has to be able to detect membrane filter damages small enough so that the system can assure a greater 4-log removal for Bacteria and Parasites. This is typically achieved with a DIT resolution of 1 micron.
	c. Filtrate Turbidity will be monitored every 15 minutes by a District-provided Turbidity meter (not included in the Ultrafiltration system,) connected to skid’s controls through a 4-20 mA signal.
	d. If Turbidity exceeds a threshold of 0.14 NTU, the system has to trigger an alarm and perform a DIT.
	e. The result of each DIT as well as of each Turbidity measurement, regardless whether it exceeds the threshold of 0.14 NTU or not, has to be stored in a data-logger for a period of least 3 months.
	f. The data-logger must be downloadable from the controls of the systems by a system operator to a PC in an open file-format such as CSV.
	g. DITs must be fully self-performing, without any user attention.
	h. If a DIT returns a log-removal-value for bacteria and parasites of lower than 4 log, the system must shut down automatically and must then notify the user either through a SMS message through the District’s integrated SCADA system, and by cell phon...
	i. The DIT must be documented following US EPA Filtration Guidance Manual standards and must be approved by California SWRCB Division of Drinking Water (formerly the California Department of Public Health Office of Drinking Water).
	5. Membrane Clean-In-Place Equipment:
	a. The membrane manufacture shall supply a complete clean-in-place (CIP) chemical system with batch tanks, pumps, meters, and all control equipment required for CIP cleaning. The CIP system shall be skid mounted with all control equipment and pumps lo...
	b. Batch Tank with all connections including drain valve, vent, and overflow.
	1) Tank equipment shall fit into an 8-foot wide by 10-feet deep by 8.5-feet high room and through a standard 6-feet by 6-feet, 8-inch high door.
	2) All piping and valves shall be constructed of schedule 80 CPVC or HDPE.
	c. Ball Valves
	1) Ball valves shall be compatible with CIP chemical system. The ball valves  shall be supplied by the following manufacture:
	a) Asahi-American
	b) Or equal as approved by the District.
	d. Level transmitter and switches.
	e. Vents.
	f. Tank immersion heaters and associated controls and temperature transmitter (if required by the Supplier).
	g. Pumps – one duty and one standby with suction ball valve, discharge check valves and sample valves.
	h. In-line manual strainer, inlet and outlet manual strainers, ball valves.
	i. Magnetic flow meter and transmitter.
	j. Acid chemical injection valve set.
	k. Sodium hypochlorite chemical injection valve set (if used in cleaning sequence).
	1) CIP system can use feed from chlorine tank, control and isolation valves must be supplied by the Supplier.
	l. Calibration columns.
	m. All interconnecting pipework and valves.
	n. CIP chemical feed shall be temporarily attached with quick disconnects during CIP operations with one isolation valve between the chemical system and the valve manifold at the membrane skid for cross-connection protection.
	6. Control panel construction:
	a. All electrical and control enclosures shall be NEMA 4X.
	b. If required, disconnect switches shall be non-fusible and lockable with a padlock.
	c. All lockable enclosures provided shall be lockable with a common key.
	7. System Controls
	a. The controls of the UF system must be capable of interfacing with a District-provided PLC through either discrete on/off relays, 4-20 mA signals, or a network protocol (see article 2.1.E.8.c).
	b. The feed-pump (not a part of scope of delivery) has to be turned off by the system automatically through the District’s PLC when required.
	c. Additional pumps or automated valves required for proper operation which are not provided by the District shall be provided by the Supplier. This equipment shall be connected to the Skid system's switchboard directly and can draw up to 16A through ...
	d. The controls must further be capable of sending a 4-20 mA flow-signal to a dosing pump (such dosing pump is not part of the scope of supply), dosing either into the feed- or filtrate-line of the system.
	e. The controls of the system must further be capable of computing the permeability of the membrane filters. Such is achieved by continuous measurement of flow and differential pressure across the membrane filters. Permeability is a function of flow p...
	f. The controls must be able to trigger cleaning cycles, which consist of a combination of forward flush, using raw water, and a backwash, using filtrate, depending on the condition of fouling of the filters. The system must be able to automatically a...
	g. The system must be able to perform CIPs and Chemically Enhanced Backwashes (CEBW) in intervals as requested by the operator with minimal Operator attention. The system must be able to apply two different cleaning chemicals during CIPs in sequence (...
	h. The controls must be able to communicate and respond to a District-provided control panel and instruments for monitoring the water level in a District-provided filtrate- and/or feed-tank and must be able to suspend filtration once either the feed-t...
	i. The controls must be able to monitor a freely chosen peripheral (e.g. a level switch in a chemical tank) through its cold contact. Therefore, the system has to provide and monitor a 24 V potential. It must be able to program the system so it suspen...
	j. The control system programming documentation shall contain the following minimum components:
	1) Rung comments
	2) Subroutine titles
	3) Tag descriptions
	8. Data Logging and Remote Connectivity:
	a. As required by the State Water Resources Control Board (SWRCB) Division of Drinking Water (formerly the California Department of Health Services Office of Drinking Water) as well as for the purpose of optimizing system performance during operation,...
	b. Connectivity. The system shall provide the possibility to be controlled by a master-control, which might be installed on site. Therefore, the system shall provide a documented BUS interface. If several systems are installed in parallel, the systems...
	c. The control system shall be capable of communicating to the District-provided plant control system through Modbus or Ethernet IP network protocols for remote control and/or monitoring.
	d. Table 2 lists the minimum signals expected to be communicated between the District PLC and the UF skid control system.
	9. Electrical requirements:
	a. Electrical supply to the control panel shall be 120 volts, 60 Hz.
	b. Electrical supply to additional equipment required by the Supplier shall be 480 volts three-phase 60 Hz or 120 volts single phase 60 Hz.
	F. Finishes:
	1. Coatings: The following materials shall be coated per the following schedule:
	a. High Solids Epoxy/Urethane top coat (to be factory coated): Carbon steel (including piping, valve bodies, and all other carbon steel materials).
	1) Thickness: 8 – 12 mil total thickness.
	b. Items not requiring coating: stainless steel, aluminum, and plastics.
	2. Acceptable Products:
	a. High build epoxy coatings:
	1) Carboguard 890; Carboline Company.
	2) Hi-Build Epoxy V78 Series; Valspar Corporation.
	3) Bar-rust    235, Devoe Coatings Co.
	4) Or equal as approved by the District.
	b. Urethane Top Coat:
	1) Tnemec Co. Series 1075 Urethane.
	2) Carbothane 134 VOC Aliphatic Urethane.
	3) Or equal as approved by the District.
	G. Spare Parts: The list below is a minimum list of spare parts. The Supplier shall also supply other spare parts required to maintain the membrane filters.
	1. Hollow Fiber Membrane Repair Kit. The kit shall supply at a minimum of 50 repairs.
	2. All spare parts for at least one year of routine operating and maintenance requirements for the membrane system.
	3. All specialized tools and maintenance equipment required for the maintenance of the membrane system as a whole including any specialized lifting equipment required for removal, replacement, fiber plugging, and manipulation of the membrane modules o...
	4. Spare Gaskets: 5 of each type.
	5. One spare membrane module complete with any required non-reusable ancillary parts and/or components required for its installation.
	6. Membrane Module Housing: 1 of each type used.
	7. Spare control valves: 1 of each size used.
	8. One spare, fully programmed controller.
	H. NSF 61: All materials, equipment, or products that will be in contact with drinking water (potable water) shall be tested and certified as meeting the specifications of NSF/ANSI 61 Standard in accordance with California Code of Regulations, Title 2...

	2.2 PERFORMANCE GUARANTEES
	A. Drinking Water Standards Compliance Guarantee
	1. If constituent concentrations in the raw water are between the minimum and maximum ranges in Table 1 and all other regulated constituents in the raw water remain below California Division of Drinking Water Maximum Concentration Levels (MCL) and Sec...
	B. Specific Treated Water Quality Guarantees
	1. Turbidity: The membrane skid systems will produce drinking water with turbidity equal to or less than 0.05 NTU at least 95% of the time and will not exceed 0.1 NTU at any time, providing treatment facilities are operated in accordance with the Supp...
	C. Hydraulic Capacity Performance Guarantee
	1. Production – During any month of the year, the two combined membrane skid systems shall be able to produce 500,000 gallons per day (gpd) as determined by calculating net produced water to the distribution system over a continuous 30 day period.
	2.2 ACCEPTABLE SUPPLIER
	G. The acceptable UF supplier shall provide information on two successfully operating (e.g. the system performs in accordance with design specifications) membrane systems in California. Typical suppliers meeting this requirement are:
	1. Seccua (Phoenix 20 system)
	2. Corix (equivalent system)
	3. Memcor (equivalent system)
	4. Or equal as approved by the District.




	PART 3 -  EXECUTION
	3.1 PERFORMED BY OTHERS
	A. The following describes ancillary systems that will be provided by the District. The membrane Supplier shall integrate any necessary systems into the control strategy of the membrane skid system. The following systems will be provided by the Distri...
	1. Pretreatment Chemical systems (provided by District):
	a. Pre-chlorination. Sodium hypochlorite will be dosed at a rate of 0.5 mg/L – 2.0 mg/L-Cl2 as pretreatment.
	b. Coagulant Addition. Aluminum Sulfate may be fed at a rate of: 0 – 20 mg/L-Al as pretreatment to the membrane. The coagulant will be fed directly to the membrane influent feed. Sedimentation will not be provided. The District reserves the right to n...
	c. Clean-in-Place Chemicals. The District will provide clean-in-place chemicals. All chemical wastes will be neutralized and off-hauled or piped to the District’s wastewater treatment plant. The Supplier shall supply a CIP system that can work with th...
	1) Caustic Feed:
	a) Volume: TBD based on the Supplier’s recommendations.
	b) Chemical Type: TBD based on the Supplier’s recommendations.
	c) Concentration: TBD based on the Supplier’s recommendation.
	2) Acid Feed (hydrochloric acid or citric acid assumed):
	a) Volume: TBD based on the Supplier’s recommendations.
	b) Chemical Type: TBD based on the Supplier’s recommendations.
	c) Concentration: TBD based on the Supplier’s recommendation.
	d. Clean-in-Place neutralization system
	1) A system will be designed and maintained by the District that will neutralize the acid, chlorine, and caustic solutions from the cleaning process.
	2) The Supplier shall recommend the size of the holding tanks required to contain and neutralize the spent Clean-in-Place chemicals.
	e. Backwash Pumping/Feed
	1) Backwash water will be provided at a pressure of 70-80 psig.
	2) The Supplier is responsible for providing pressure-reducing valves and control valves as required for backwash operations.
	2. Monitoring:
	a. Influent Turbidimeter
	1) Will be provided by District.
	b. Individual Skid Effluent Turbidimeters (2)
	1) Will be provided by District.
	c. Effluent Turbidimeter:
	1) Will be provided by District.
	d. Master Control Programmable Logic Controller (PLC)
	1) The District will provide a master controller PLC that will interface with the Supplier’s controller. The PLC will control all pretreatment systems, monitoring systems, chemical feeds, backwash pumps, and final water quality parameter monitoring.
	B. The following work will be performed by others:
	1. Installation of structural pad and anchor bolts.
	2. Sodium Hypochlorite storage and feed system.
	3. Coagulant feed system.
	4. Supply and installation of CIP chemical neutralization tanks.
	5. Supply and installation of District-provided PLC equipment.
	6. Grounding: The District shall electrically ground the skid, panel equipment, and any other required equipment to the grounding ring around the slab. The Supplier shall provide grounding connections and connection details on equipment on drawings.
	7. Raw Water Pumping.
	8. Spent cleaning chemical storage/neutralization tank.
	3.2 TESTING
	A. Systems Testing: The Supplier shall provide a fully working control system for the membrane filters. System Testing shall demonstrate the equipment meets the operational requirements.
	1. When the skids are installed at the site, a representative of the Supplier shall be available to test the control system inputs and outputs, controls, alarms, and all other electronic controls systems required for a fully functional system.
	2. The Supplier representative shall work with the District to ensure that the membrane skid control system works properly with the District-provided control system.
	3. Copies of test data sheets or software logging shall be provided before the test and shall log the following:
	a. Feed temperature.
	b. Membrane module pressure (psig) inlet and outlet.
	c. Transmembrane pressure calculated (psig).
	d. Raw water flow rate (gpm).
	e. Reject water flow rate (gpm).
	f. Permeate flow rate (gpm).
	g. Backwash water flow rate (gpm).
	h. pH: raw water and permeate.
	i. Turbidity: raw water and permeate.
	j. All performance data shall be logged at a minimum of every 5 seconds.

	B. Pressure Testing (in field):
	1. The District reserves the right to perform additional non-destructive tests on any weld at any time at District expense.
	2. Pneumatic tests shall not be conducted on thermal plastic piping.

	3. Test Pressure: 150 psig on all piping and appurtenances.
	C. Field Test Procedures performed by the Supplier:
	1. Conduct a preliminary leak test at 150 psig as a means of detecting major leaks and examine the entire pipe segment by means of soap solution. The Supplier will repair any leaks formed during this test and a retest will be conducted. The tester sha...
	D. Performance tests:
	1. Prior to the Performance Test, the Supplier shall submit a Certificate of Proper Installation (see form at the end of this section) stating that the membrane filtration system has been installed correctly.